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INFORMATION

A. Parts Book 4+ M
Structure of Part Book

Machine Body Mechanism
ER A7 A

@ ZH ¥ 1% A=

Unique code by mechanism
@ ZHH 4 7 93

Unigue name by mechanism
® A=

Explode view

@ Ref. No.: IIEY 117 AlY HS

Unique identifcation number by part

® Note. : ZXIAE TD| 2 2
Refers to notice and memo
@ &Y : IIEQ 117 &Y
Name of Part : Unique name of parts
Qty: HIEQ| =&
The numer of parts
®@ Assembly no. : ZX(#8) IIEQ| AlY HIS
Unique identifcation number

® Parts No.: 1% NE 3= by set part
Unique Product code
Ex) TE el
Category Code Category
H I
T = _ _
old part 01-030C-1230
AS-000000-00 Z(H)TE
Set parts
o FE GP-000000-00 7|7 TE
New part Instrumental parts
EP-000000-00 M7|1d mE
Electrical parts
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WARNING
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Aol A FE Hi FE Addle 2 FF 5 :

2. ¥ AzlE Part Book2 & A ZFEPove frdz A48 27158

3. AHA ol flo] Abcke] WA H & SdF

1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased asass'y items only.

2. Thisisaparts book. It cannot be used asamanual.

3. Parts are Subject to change in Design Without Prior Notice.
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No. Parts No. Note Name of Parts = o Q' ty APF;F::(I)edd
A-1 AS-006663-00 Arm-Bed, Complete W= (%) 1

A-2 GP-028638-00 Model Mark =2 dn}=(DPK-5) 1

A-3 GP-009725-00 Face Plate Hk 1

A-4 SC-0349-2302 Screw (15/64” n=28) Ha 7AYA} (15/64” n=28) 1

A-5 01-010P-2302 Face Plate Position Pin wHy w7 1

A-6 01-011A-2302 Arm Cap Cover EAH 1

A-7 01-012C-2302 Arm Cap Cover Hinge (Left) 7 1A (F) 1

A-8 01-013C-2302 Arm Cap Cover Hinge (Right) FAH A (%) 1

A-9 SC-0543-2302 Screw (11/64” n=40) EUAY 312 A JAH11/64" n=40) 4

A-10 01-115C-2302 Arm Cap Cover Lock Spring =7 A9 1

A-11 SC-0531-2302 Serew (9/64" n=40) QA AT TAVAHL)(9/64" n=40)| 2

A-12 GP-009928-00 Take-Up Lever Cover Al 7] AW 1

A-13 | SC-0501-2302 Screw (11/64” n=40) FEo] TZAA A2 AH11/64" n=40) | 2

A-14 | 01-019C-2302 Thread Guide Post A o B 1

A-15 SC-0499-1230 Screw (11/64” n=40) 3 A7 oAl (11/64” n=40) 1

A-16 01-120A-2302 Thread Retainer Bracket Bz AzxAd Ax = 1 A-35
A-17 | 01-220A-2302 Thread Retainer Disc Bz AzA A 2| 01-020A-2302
A-18 01-320A-2302 Thread Retainer Spring RHZ A Az 1 | Bz Azd
A-19 | 01-420A-2302 Thread Retainer Spring Screw Bz Azxd chii} 1 AA (=)
A-20 | SC-0514-7400 Screw (15/64” n=28) FHo] HEA} (15/64” n=28) 1

A-21 01-101A-2302 Thread Tension Post Az A= &= 1

A-22 01-105A-2302 Thread Tension Spring Cup Az HA (1) 1

A-23 | 01-104A-2302 Thread Tension Disc Aoty A A 2 a—
A-24 01-106A-2302 Thread Tension Release Washer Az AR (2) 1 A3 )
A-25 40-333G-2302 Thread Tension Spring Sl Az 1 ?;;2;1; ;3212
A-26 01-109A-2302 Thread Tension Thumb Nut Az A2 2-VE 1 (2)
A-27 40-111G-2302 Thread Controller Spring w5z 2] 1

A-28 01-102A-2302 Thread Tension Release Pin AlzA} = 1

A-29 01-110A-2302 Thread Tension Disc Washer Az A=) AxE] vz 1

A-30 01-022C-2302 Thread Controller Spring Stop Az A= A= 1

A-31 SC-0531-2302 Screw (9/64" n=40) Q57 TAT TAAH(A4)(9/64” n=40)| 1

A-32 | 01-023P-2302 Thread Tension Release Plunger Al %371 9 1

A-33 | 01-024A-2302 Thread Eyelet St A e 1

A-34 SC-0520-2302 Screw (1/8" n=44) ok Aol YA} (1/8" n=44) 1

A-35 01-020A-2302 Sub Thread Tension Control Ass’y Bz Azxd AA](x) 1Set

A-36 01-021A-2302 Thread Tension Control Ass'y Az A=) () 1Set

A-37 - Sticker A3 AE]A 1
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ARM SHAFT MECHANISM
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No. Parts No. Note Name of Parts = o Q'ty APF;F::(I)edd
B-1 02-101A-2302 Arm Shaft Ap &= 1

B-2 44-0000-1230 0il Wick 29 Alx 1

B-3 SC-0206-2302 Screw (9/32" n=28) A #E BeE (9/32" n=28) 1

B-4 GP-012429-00 Pulley Z3 1

B-5 SC-0102-2302 Screw (9/32" n=28) Z2] HYA} (9/32" n=28) 1

B-6 SC-0508-1230 Screw (15/64" n=28) Z2] TAYA}F (15/64" n=28) 1

B-7 02-113A-2302 Arm Shaft Bushing (Back) Ab& F8A) 1

B-8 SC-0192-2302 Screw (3/16” n=28) AzAAA] H AP (3/16” n=28) 3

B-9 02-014M-2302 Arm Shaft Bushing (Back) Oil Wick (Upper) | AAS F L E 1

B-10 02-115M-2302 Arm Shaft Bushing (Back) Oil Wick (Lower) | A}Z Sl&#A F4 = 1

B-11 02-039S-2302 Arm Shaft Connection Belt Pulley Position Screw| E}o]®] Ea] 91X A A} 1

B-12 02-040S-2302 Arm Shaft Connection Belt Pulley Screw | E}e]®] E7] mA A} 1

B-13 02-020A-2302 Feed Drive Eccentric Regulating Bracket | ¥ = ZA Bz}l (K661) 1

B-14 SC-0299-2302 Screw (1/4” n=24) = 24 3R HA YA (1/47 n=24) 1

B-16 GP-028899-00 Feed Drive Connection FHo|lEF T 1

B-17 02-232A-2302 Feed Lift Connection Eccentric HAAIA (A5 7)) 1

B-18 | SC-0313-2302 Screw (15/64" n=28) HAF 912 A AF (15/64” n=28) 1

B-19 SC-0114-1230 Screw (15/64" n=28) g =78 A} (15/64" n=28) 1

B-20 GP-028898-00 Feed Lift Connection AE} ol EF = 1

B-21 02-035A-2302 Arm Shaft Bushing (Front) Ay okBLA) 1

B-22 SC-0507-1230 Screw (15/64” n=28) A& 2A) A UAF (15/64" n=28) 1

B-23 02-014M-2302 Arm Shaft Bushing (Front) Oil Wick (Upper) At Fo dE 1

B-24 02-136R-2302 Arm Shaft Bushing (Front) Oil Plug Ab& kLAl 7] Zu}) 1

B-25 GP-017562-00 Needle Bar Crank 23 1

B-26 | SC-0112-2302 Screw (9/32" n=28) A A A (9/32° n=28) 1

B-27 SC-001213-00 Screw (9/32" n=28) HazW HA B (9/32° n=28) 1

B-28 | GP-029156-00 Timing Belt Pulley (Upper 1) Efoln] Wle 2] (A1) 1

B-29 | GP-029157-00 Arm Shaft Connection Belt Pulley Plate | AF&Z8] 7% 1

B-30 | GP-029158-00 Arm Shaft Connection Belt Pulley Spring Flange | A}&E2] Za =) 1

B-31 | SC-000911-00 Screw (M6X12) A2 AZ4% 1A YA} (M6X12) 2

B-32 SC-000912-00 Screw (M4 x12) ArEZe] A AF (M4x12) 4

B-33 | BE-000132-00 Timing Belt (345L X W19mm) Elo]n] Wl E (345L X Z19mm) 1

B-34 02-105A-2302 Feed Regulating Spindle = 2A-E (&) 1 C
B-35 | 02-006A-2302 Feed Regulating Spindle Pin Guide = 4% i) YE (K1205) 1 C
B-36 02-107A-2302 Feed Regulating Spindle Pin Guide Plate | ¥ = A% ¢hij3t 1 C
B-37 | SC-0524-2302 Screw (1/8" n=44) = 24 g YA} (1/8" n=44) 3 ¢
B-38 02-009G-2302 Feed Regulating Spindle Pin Guide Spring | ¥ 24 g Az 1 C
B-39 02-010A-2302 Feed Regulating Knob Complete = 24 &4} 1 C
B-40 | SC-0524-2302 Screw (1/8” n=44) = 24 g JAF (1/8" n=44) 3 C
B-41 02-011W-2302 Feed Regulating Knob Screw Washer = 234 £xlo] FelA 3 C
B-42 02-012M-2302 Feed Regulating Knob Cover Plate = 24 £4bo] upr) 1 C
B-43 | SC-A301-4119 Screw (9/64” n=40) EEo] HAl 2} (9/64" n=40) 1 C

% C ! Exclusive Parts for Clutch Motor
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C TAKE—UP LEVER AND NEEDLE DRIVE MECHANISM
X7 % His 2F &9

From the library of: Superior Sewing Machine & Supply LLC




SunLhtar

No. Parts No. Note Name of Parts = o Q' ty App_lled
Period
C-1 16-001A-2302 Needle Vibrator Pinion T 7le] (&) 1
Cc-2 SC-0129-7400 Screw (1/4” n=40) 5 2o] WUl (1/47 n=40) 2
Cc-3 16-003A-2302 Needle Vibrator Gear wjal 7o () 1
C-4 SC-A129-4515 Screw (1/4” n=40) FEo] WAL (1/4” n=40) 2
C-5 16-104A-2302 Needle Vibrator Eccentric Regulating Bracket Flange A2 Bl Fdl x| 1
C-6 SC-0114-1230 Screw (15/64” n=28) FEo] W& A} (15/64” n=28) 2
C-7 02-020A-2302 Needle Vibrator Eccentric Regulating Bracket | ¥ = %A Bz}l (K661) 1
C-8 16-0055-2302 Needle Vibrator Eccentric Regulating Bracket Screw | A] 2] . B.g}zll sl () 1
Cc-9 SN-0105-3400 Nut (15/64" n=28) S M E (15/64" n=28) 2
C-10 16-007P-2302 Needle Vibrator Eccentric Regulating Bracket Plunger | *] 2] 71 224 =z} 1
C-11 02-026G-2302 Needle Vibrator Eccentric Regulating Bracket Plunger Spring | ¥ = =4 = _/:E 1
Cc-12 SC-0217-2302 Screw (9/32" n=28) A2 28 AEFY A} (9/32° n=28) 1
Cc-13 SC-0364-2302 Screw (1/4” n=24) A A 1 }Jé" TAYAL (1/4” n=24) 1
C-14 SC-0299-2302 Screw (1/4" n=24) = 24 3AF H YA} (1/4 n=24) 1
C-15 16-111A-2302 Needle Bar Frame Pitman A1 =8 F= (K662) 1
C-16 16-113A-2302 Needle Vibrator Gear Shaft M= 1
C-17 16-114A-2302 Needle Vibrator Eccentric Regulating Bracket Cover Plate Rl==l 1
C-18 SC-0171-2302 Screw (3/16” n=28) A2 2 zABg AMUAL (3/16° n=28) 4
C-19 02-038W-2302 Needle Vibrator Gear Shaft Washer Ab& ok LA QLA 1
C-20 16-016A-2302 Needle Vibrator Gear Shaft Collar A1 =3 &= 7t 1
Cc-21 SC-A129-4515 Screw (1/4” n=40) FEo] WEUAL (1/4” n=40) 2
C-22 16-117A-2302 Needle Vibrator Regulating Spindle A A1 =2 1
C-23 16-020G-2302 Needle Vibrator Regulating Spindle Spring | *| ZA4] 7 A& A28 1
C-24 GP-012151-00 Needle Bar Frame vl 539 1
C-25 04-002P-2302 Needle Bar Frame Hinge Stud Alsd Y X 1
C-26 | SC-0514-7400 Screw (15/64" n=28) AbE ok A TAAL (15/647 n=28) 1
C-27 04-003P-2302 Needle Bar Frame Guide Stud vl E89) 7oz = 1
C-28 | SC-0514-7400 Screw (15/64" n=28) Ab& ok A} AL (15/647 n=28) 1
C-29 04-104A-2302 Needle Bar Frame Pitman Eccentric Stud | A& 1
C-30 | SC-0504-1230 Screw (1/4" n=40) A7 YA (1/47 n=40) 1
C-31 04-006C-2302 Needle Bar Thread Guide vls) Eg Y Al o) 1
Cc-32 SC-0549-2302 Screw (1/8" n=44) vt 3G9 AAde] YA (1/8” n=44) 1
C-33 04-108A-2302 Needle Bar vl 1
C-34 04-009C-2302 Needle Bar Thread Eyelet vl AlF o) 1
C-35 Needle vl 1
C-36 SC-A131-4522 Screw (1/8" n=44) EHo] Izt X%%»}A} (1/8 n=44) 1
Cc-37 SC-0531-2302 Screw (9/64” n=40) AF7 aAH% aA YA} (9/64" n=40) 2
C-38 04-114A-2302 Take-Up Lever Al 7] 1
C-39 GP-032446-00 Take-Up Lever Hinge Stud Al 7] = 1
C-40 SC-0114-1230 Screw (15/64” n=28) =7 TAIAF (15/64" n=28) 2
C-41 04-116A-2302 Needle Bar Connecting Link vl === 1
C-42 04-117P-2302 Needle Bar Connecting Link Hinge Stud | 733 1
C-43 SC-0129-7400 Screw (1/4” n=40) 71 AF (1/4” n=40) 1
C-44 SC-0504-1230 Screw (1/4” n=40) AA 7] A TAAFAF (1/4” n=40) 1
C-45 04-120A-2302 Needle Bar Connecting Link Block vl kB 1
C-46 04-121A-2302 Needle Bar Connecting Link Block Guide | B} ¢t &3 7}ol= 2
C-47 SC-0192-2302 Screw (3/16” n=28) A zAA=] YA (3/167 n=28) 4
C-48 02-103A-7400 Take-Up Lever Drive Stud Al 7] Aol 1
C-49 44-0000-1230 0Oil Wick 2.9 A= 1
C-50 04-123A-2302 Needle Bar Connecting Stud vl o) 1
C-51 04-124A-2302 Needle Bar Connecting Stud Swivel vlsd] Ao] B 1
C-52 SC-0110-1230 Screw (15/64" n=28) FEo] HELAL (15/64" n=28) 1
053 GP-043414-00 Needle Thread Guide Plate AL v 1 Feb. 06. 09
04-125C-2302 Take-Up Auxiliary Al s 24 1
C-54 SC-0133-1230 Screw (1/8" n=44) AR A2 JAH1/8" n=44) 1
C-55 16-0065-2302 Needle Vibrator Eccentric Regulating Bracket Screw | A] Zj 7L _ELEP}] A (B2 1
C-56 16-019M-2302 Needle Vibrator Regulating Dial Cover A2 2 =4 thold AW 1
C-57 16-018A-2302 Needle Vibrator Regulating Dial A2 21 A tho|et 1
C-58 GP-011203-00 Needle Bar v 1 Option
C-59 GP-029160-00 Needle Plate vl=g 1
C-60 | GP-032771-00 Needle Plate (Option) s ($A4) 1 Option
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No. Parts No. Note Name of Parts = o Q' ty APF;F::(I)edd
D-1 SC-0207-2302 Screw (9/16” n=20) o] 2 A2 (9/16 n=20) 1
D-2 SN-0100-3400 Nut (9/16" n=20) arE z AU Y E (9/16” n=20) 1
D-3 05-103A-2302 Presser Bar =1 1
D4 05-004C-2302 Presser Bar Spring Stop Rod = z=A 8 1
D-5 05-005G-2302 Presser Bar Spring 2 AxE 1
D-6 05-103A-7400 Presser Bar Position Guide Lever =21 #o] (K3300) 1
D-7 SC-0179-3710 Screw (11/64” n=40) Eo] T3 2Ry} (11/64” n=40)| 1
D-8 05-108A-2302 Presser Bar Lift Lever Bracket 29 £8)7]) Bl (K 146) 1
D-9 05-009S-2302 Presser Bar Lift Lever Bracket Guide Screw 29 £87] B A 1
D-10 05-010A-2302 Presser Bar Lifter 2 £7)7) 1
D-11 05-011S8-2302 Presser Bar Lifter Hinge Screw 29 £87] 3A YA+ 1
D-12 05-112A-2302 Presser Bar Bushing 29 sAl 1
D-13 | SC-0114-1230 Screw (15/64” n=28) =7 aAAF (15/64" n=28) 1
D-14 05-013A-2302 Presser Bar Position Guide =2 #o] g2 1
D-15 SC-0114-1230 Screw (15/64" n=28) v =70 A A} (15/64" n=28) 1
D-16 | GP-028950-00 Presser Foot (DPK-5) w2t (5) 1
D-16-1 05-411A-2302 Presser Foot (DPK-4) ek (4) 1 Option
D-17 | SC-0315-2302 Screw (9/64" n=40) e FHupA} (9/647 n=40) 1
D-18 05-016S-2302 Knee Lifter Lifting Lever F2o3 W 1
D-19 05-0173-2302 Knee Lifter Lifting Lever Screw 2223 vy whAb 1
D-20 05-018C-2302 Knee Lifter Connection Lever F223 gy Y= 1
D-21 05-0178-2302 Knee Lifter Connection Lever Screw T287 g chit 1
D-22 GP-028917-00 Knee Lifter Connection Lever Lifting Rod| F-&-23 2 1
D-23 GP-028957-00 Presser Foot Lifter Connection Plate 3 58 dA49 1
D-24 | SC-000913-00 Screw (M8X8) e B9 AZ2% AV (M8X8) 1
D-25 05-020P-2302 Knee Lifter Connection Lever Lifting Rod Cotter Pin 23 o 1
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No. Parts No. Note Name of Parts = o Q' ty AP[;;:iI(i)edd

- GP-043679-00 Feed Lift Rock Shaft £ = 1 | Feb. 26. 09
06-101A-2302 Feed Lift Rock Shaft = = 1

E-2 06-002A-2302 Feed Lift Rock Shaft Collar =9 7}t 1

E-3 SC-0129-7400 Screw (1/4” n=40) FEo|] WAL (1/4” n=40) 2

E-4 06-103A-2302 Feed Bar Slide Block Crank Zo =A== (A) 1

E-5 SC-0194-2302 Screw (3/16” n=28) FHo] Wn] 2FebA} (3/16° n=28) 1

E-6 06-005S-2302 Feed Bar Slide Block Hinge Screw Euubz B2 chia} 1

E-7 SN-0115-7400 Nut (3/16" n=32) S E (3/16" n=32) 1

E-8 GP-018093-00 Feed Lift Connection Crank o 3= (%) 1

E-9 SC-0532-4125 Screw (15/64” n=28) o] T Z2uAb (15/64° n=28) 1

E-10 SC-0110-1230 Screw (15/64” n=28) Bl BAIUA} (15/647 n=28) 1

E-11 | SC-0221-2302 Screw (1/4" n=24) Hlo]s WA} (1/4” n=24) 1

E-12 SN-0108-2302 Nut (1/4” n=24) H A Y E (1/4” n=24) 1

E-13 | 06-111A-2302 Feed Drive Rock Shaft S 1

- GP-043439-00 Feed Bar Shaft EUEE 1 | Feb. 06. 09
06-012A-2302 Feed Bar Shaft B 1

E-15 | 06-002W-2350 Washer FHULAE oA 1

E-16 CL-000089-00 Feed Drive Rock Shaft Collar = 7} 2

E-17 SC-0129-7400 Screw (1/4” n=40) 7)o AL (1/4” n=40) 4

E-18 | 06-115A-2302 Feed Bar FA 1

E-19 GP-029198-00 Feed Lift Connection Crank Sy F9 = 1

E-20 | SC-000914-00 Screw (M6X16) Sy =A== HoAb (M6X16) 1

E-21 06-116A-2302 Feed Bar Slide Block Eu ks 29 1

E-22 SC-0499-1230 Screw (11/64” n=40) 2 A7 o] LA} (11/64” n=40) 1

E-23 | SC-000937-00 Screw (M4X5) Uy FFAE (M4X5) 1
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No. Parts No. Note Name of Parts = o Q' ty AP[;;:iI(i)edd
F-1 SC-0129-7400 Screw (1/4” n=40) 711 AL (1/4" n=40) 2
F-2 07-103A-2302 Hook Drive Bevel Pinion Shaft Belt Pulley Collar Elo|®] £ 7} 1
F-3 SC-A129-4515 Screw (1/4" n=40) EHo] HEYAH1/4" n=40) 2
F-4 07-104A-2302 Hook Drive Bevel Pinion Shaft 3= 1
F-5 07-005A-2302 Hook Drive Bevel Pinion &=7] 0] 1
F-6 SC-A129-4515 Screw (1/4” n=40) 3t=7) o] HAb 2
F-7 07-107A-2302 Hook Shaft Bushing 7}utE B/S 1
F-8 SC-0507-1230 Screw (15/64" n=28) AER A TAAL (15/64° n=28) 1
F-9 SC-0114-1230 Screw (15/64” n=28) I =7 A} (15/64" n=28) 1
F-10 | GP-017337-00 Hook Shaft 7}l 1
F-11 07-010A-2302 Hook Shaft Bevel Pinion ZhalE 7)o 1
F-12 | SC-A129-4515 Screw (1/4” n=40) EEo] HEYAH1/4" n=40) 2
F-13 SC-0142-2302 Screw (1/8" n=44) EY HUA} (1/8" n=44) 2
- GP-000121-00 Hook 3 1 | Feb. 19. 09
GP-029214-00 Hook Complete 7}a} 1
F-15 | GP-029215-00 Feed Dog B 1
F-16 GP-029216-00 Timing Belt Pulley (Lower 1) Eloln] Wl E Ea (3H) 1
F-17 GP-029217-00 Lower Shaft Pulley Flange 3= Zg ZTUWA| 1
F-18 | GP-029218-00 Bobbin Case Stop 7}uatato) 1
F-19 SC-000920-00 Screw (M3X6) 7hebato] A AL (M3X6) 1
F-20 GP-029219-00 Feed Dog Connection Bar Ev AZq 1
F-21 GP-029220-00 Timing Belt Rock Plate Elo]®] WlE 747 1
F-22 GP-029221-00 Timing Belt Pulley (Upper 2) Eloln] Wl E ET (A2) 1
F-23 GP-029222-00 Timing Belt Pulley Upper Shaft o] W E Eg Al 1
F-24 | BR-000189-00 Bearing (608ZZ) Eo17] (60822) 1
F-25 SC-000927-00 Screw (M5 X5) FEUA} (M5X5) 2
F-26 | GP-029223-00 DU Bush (MB0806-15FDU) DU HA] (MB0806-15FDU) 1
F-27 | BE-000133-00 Timing Belt (170 x L * W 9.5mm) Elol®] Wl E (170XL * % 95mm) 1
F-28 | PN-000450-00 Spring Pin (¢ 3 * 15) 228 A (43 * L=15) 2
F-29 SC-000928-00 Screw (M4X25) IAY TAUAF (M4 X 25) 2
F-30 | WS-000309-00 Washer 33 9} A 2
F-31 GP-029224-00 Hook Box Z}apak A 1
F-32 | GP-029225-00 Timing Belt Cover Eloln] WlE A 1
F-33 SC-000929-00 Screw (M4 % 30) elo|mlwl E AW H AWz TAYAH M4 X 30) 2
F-34 | GP-029226-00 Hook Cover Zhat A 1
F-35 GP-029227-00 Hook Box Cover Zhapak A AW 1
F-36 SC-000930-00 Screw (M3X5) Zhepak s A AW E] A YA M3 X5) 4
F-37 | HG-000006-00 Hinge Fhapat AA W A H 2
F-38 SC-000931-00 Screw (M2x4) AR TAYAHL) (M2x4) 4
F-39 SC-000932-00 Screw (M2X2) AH TAIAH2) (M2X2) 4
F-40 | GP-029228-00 ND Magnet (¢ 6 * L=5) ND A (¢6 * L=5) 1
F-41 GP-029229-00 Hook Box Rock Plate Zpapat A 1A 9 1
F-42 SC-000933-00 Screw (M6X15) Zhepk A A YAL (M6 X 15) 8
F-43 | WS-000310-00 Washer (M6) 2k (M6) 4
F-44 GP-029230-00 Timing Belt Pulley (Lower 2) Eloln] Wl E Z2](3}2) 1
F-45 | GP-029231-00 Timing Belt Pulley Lower Shaft Eloln) Wl E Eg) 3= 1
F-46 GP-029232-01 Timing Belt Pulley Lower Shaft Rock Plate Eloln] Wl E Eg 3= AT 1 Feb. 19. 09
F-47 GP-029233-00 Timing Belt Pulley Lower Shaft Holder | E}o]®] W& Zz] 1% &4 1
F-48 | BR-000190-00 Ball Bearing (608ZZ) Eulle]®] (60827) 1
F-49 SC-000934-00 Screw (M6X6) Eloln] W E Eg] 7A A} (M6X6) 2
F-50 SC-000935-00 Screw (M5x%10) 3l 1AW TAAL (M5X10) 4
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No. Parts No. Note Name of Parts = o Q' ty AP[;;:iI(i)edd

F-51 GP-029234-00 Feed Dog Rock Link B 1A g¥= 1

F-52 SC-0187-2302 Screw (5/16” n=28) 7ta}E wf Al (5/16” n=28) 1

F-53 SC-0127-2302 Screw (11/64” n=40) Zhat A AL (11/64” n=40) 1

- GP-000123-00 Bobbin Case wul FAolA 1 | Feb. 19. 09
07-106A-146L Bobbin Case Complete ®ul Aol (KM-640BL) 1

- GP-000126-00 Bobbin wul 1 | Feb. 19. 09
07-225A-64L7 Bobbin BHl (KM-640BL) 1

F-56 01-021R-1600 Bed Rubber Cap 3l 1A 31 7nls) 1

F-57 SC-000568-00 Screw (11/64" n=40) AIAb (11/647 n=40) 1

F-58 GP-022421-02 Lever For Feed Dog B4 4 1

F-59 09-005C-8270 Feed Dog Lever Retainer Washer Y @9y vk 2

F-60 SC-0175-1230 Screw (11/64" n=40) FEo] Fzb 224 aH(11/64" n=40) 4

F-61 09-0083-8270 Screw For Feed Dog Lever Slide Block <ol B2 ulrAt 1

F-62 09-006S-8270 Shaft Feed Dog Lever Slide Block <ol = B2 A} 1

F-63 09-107A-8270 Feed Dog Lever Slide Block EY 4 &glelm & 1

F-64 | 09-009W-8270 Washer Zelol= B2 914 1

F-65 | SN-0116-8270 Nut (1/4" n=40) 7 YE (1/4" n=40) 1

F-66 06-0083-8270 Stud Screw For Feed Bar B ukEA} 1

F-67 | SN-0115-7400 Nut (3/16" n=32) $7+ Y E (3/16" n=32) 1

F-68 AS-0006639-00 Post Ass'y ZAE(R) 1Set
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No. Parts No. Note Name of Parts = o Q' ty AP[;;:iI(i)edd
G-1 SC-0193-1230 Screw(3/16” n=28) tholdst A UAR(3/16" n=28) 1
G-2 GP-031205-00 Feed Regulator Control Plate(INSERT) | t}o]et H2}3H(3.5mm)(INSERT) 1
G-4 PN-000273-00 Pin o]t A 1
G-5 06-027G-1230 Spring tholet A 1
G-6 PN-000267-00 Dial Pin ot A 1
G-7 GP-016930-00 Feed Regulator Dial Shaft Jo)l= 24 tlo|d & 1
G-9 SC-0174-1230 Screw(11/64" n=40) 7}a}Ato) 44(11/64” n=40) 2
G-10 | 06-220A-2350 Collar el =47 & 7}t 1
G-11 SC-0129-7400 Screw(1/4” n=40) 710] YAH(1/4” n=40) 2
G-12 | 06-221A-2350 Feed Adjusting Shaft Jol= - 1
G-13 06-119A-1370 Feed Ragulator Tl A7 1
G-14 | 04-009C-3710 E-Ring( ¢ 5) EZ(¢5) 1
G-15 GP-026262-00 Feed Ragulator Shaft oz 247 & 1
G-17 SC-0507-1230 Screw(15/64" n=28) Abz A 1AAH(15/64" n=28) 1
G-18 06-126A-250A Reverse Feed Lever Crank Ass y Iz Y QA FAA(F) 1
G-19 SC-0184-1600 Screw(3/16” n=28) Zguly] =3 HAH(3/16" n=28) 1
G-20 SC-0174-1230 Screw(11/64" n=40) Zhabato] LpAF(11/64” n=40) 1
G-21 | 06-042R-1230 O-Ring gz 29 1
G-22 06-125A-2500 Reverse Feed Control Lever Shaft A YW= 1
G-23 | 06-053W-1230 Washer B 1
G-24 06-036C-2500 Feed Ragulator Lever gz Y 1
G-25 SC-0186-1230 Screw(3/16” n=32) AR A PAH3/16" n=32) 1
G-26 SC-0185-1230 Screw(3/16” n=32) Hw g7 YAH3/16" n=32) 1
G-27 | SC-0504-1230 Screw(1/4” n=40) A7) A 2AIAH1/4" n=40) 1
G-28 | SC-0175-1230 Screw(11/64” n=40) dol 2= B7FT L}AH(11/64" n=40) 1
G-29 SC-0175-1230 Screw(11/64" n=40) glo) 2= B T YpAH(11/64" n=40) 1
G-30 06-103A-2350 Feed Regulator Link Jol= x4 YA 1
G-31 06-107P-2350 Feed Adjusting Link Hinge Pin(A) gol= AT AT (A) 1
G-32 06-110P-2350 Feed Connection Link Pin(C) Flol= |44 F=3A(C) 2
G-33 06-105A-2350 Feed Connection Link(A) Fol= dHH=(A) 2
G-34 | 06-106A-2350 Feed Connection Link(B) Jol= AAY=A(B) 2
G-35 | 06-109P-2350 Feed Connection Link Pin(B) o= A7 H=AA(B) 1
G-36 06-104P-2350 Feed Connection Link Pin(A) Fjol= d4d 3 (A) 1
G-37 | 06-023P-2350 Hinge Pin Fol= 24 A4 2= 3AA 1
G-38 | 04-009C-3710 E-Ring( ¢ 5) EZ(¢5) 1
G-39 GP-029199-00 Feed Regulator Rod Jol= 24 & 1
G-40 GP-028953-00 Feed Adjusting Link Shaft Plate(1) Fol= 24 == WA(1) 1
G-41 | GP-028954-00 Feed Adjusting Link Shaft Plate(2) gol= 24 Y3 W3 (2) 1
G-42 | GP-028955-00 Feed Adjusting Link Shaft Jol= 24 YaE 1
G-43 | GP-029209-00 Feed Adjusting Crank Fole 2A =W 1
G-44 | GP-029210-00 Spacer 25 o] A 1
G-45 | BR-000188-00 Ball bearing (6000ZZ) E w18 (1) (6000ZZ) 1
G-46 SC-000915-00 Screw (M5 X 35) B33 vkl g AL (M5X35) 4
G-47 | PN-000449-00 MS Pin (¢ 3, L=15) MS 3 (¢3 L=15) 2
G-48 | SC-000916-00 Screw (M4 X 12) gol= 24 3% TAYAF (M4X12) 2
G-49 | SC-000917-00 Screw (M5X5) A FF A (M5X5) 2
G-50 SC-000918-00 Screw (M5 X% 18) gol= 24 FAAA FH A} (M5x18) 1
G-51 GP-029212-00 Spring Holder Plate JolExdFEe A28 g 1
G-52 | SC-000919-00 Screw (M4X8) Zoig HA W] AYAF (M4x8) 1
G-53 06-003G-8677 Reverse Lever Spring AR YW A~=2] (KM-857) 1
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No. Parts No. Note Name of Parts = o Q' ty AP[;;:iI(i)edd
H-1 11-7000-SE55 Synchronizer QA AFAR(F) 1set S
H-2 SC-0524-2302 Screw(1/8” n=44) A=ZZ TAUA} (1/8” n=44) 3 S
H-3 SC-0174-1230 Screw(11/64" n=40) AFA=2 TAAH11/64" n=40) 3 S
H-4 GP-029239-00 Synchronizer Rock Block QA3 Al=m=m wA T 1 S
H-5 GP-029240-00 Synchronizer Rock Bar QA3 A= R 3A8} 1 S
H-6 GP-029244-00 Synchronizer Rock Shaft QAE A=am yAE= 1 S
H-7 SC-000936-00 Screw (M6X15) FAY TAIAF (M6X15) 1 S
H-8 WS-000311-00 Washer (M6) 2= o}A (M6) 1 S
H-9 WS-000312-00 Washer (MS6) Ho}A] (M6) 1 S
H-10 | 60-002P-2302 Pin 2| A7 1 S

% S ! Exclusive Parts for Servo Motor
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No. Parts No. Note Name of Parts = =] Q'ty AP[;;:iI(i)edd
1-1 91-011C-1230 Oiler 2 1
I-2 | 91-101A-2302 Drip Pan S50 1
1-3 AS-002107-00 Knee Lifter Complete F283 (%) 1
14 91-003S-2302 Knee Lifter Screw Eipa} 3
15 41-101A-1230 Universal Winder Complete A17}7) (=) 1
1-6 91-101C-8270 Machine Head Cover wAAH () 1
1-7 91-001C-1230 Accessory Box MM A wkA 1
I-8 | 91-102C-1230 Driver (Large) efo]¥ (9) 1
I-9 | 91-103C-1230 Driver (Middle, Small) =gto]¥ (F, &) 1
I-10 | 01-043C-1230 Bed Hinge A 2
I-11 | 01-042R-1230 Hinge Sheet A 2F () 2
I-12 | 91-003R-3710 Rubber Base For Bed (B) AT (4) 4
I-13 | 07-225A-64L7 Bobbin 124l (KM-640BL) 4
I-14 - Needle CIRS 1
I-15 - Needle CIR=S 1
I-16 | 91-007A-2302 Thread Stand Assembly A o] () 1
I-17 GP-016078-00 Head Support Pole T3 22 Y 1
I-18 | AS-006487-00 Belt Cover (%) Wl E 7w =)
I-19 | 60-004A-2350 Belt Cover “D” Wl & 7w D" 1
121 | 07-011W-1230 Washer 7hutate] 94 3
122 | SC-0543-2302 Screw (11/64" n=40) o] Tt 22k (1164 n=40) | 6
I-23 | 10-004S-SW66 Washer 9} 3
I-24 | 91-0025-3400 Screw Halap 2
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No. Parts No. Note Name of Parts = o Q' ty AP[;;:iI(i)edd
J-1-1 | GP-026260-00 CAM #1(2 Point) A 1(23)

J-1-2 | GP-026261-00 CAM #2(3 Point) 78 2(33)

J-1-3 |  GP-026263-00 CAM #3(4 Point) A 3(44)

J-2 GP-026268-00 GEAR PLATE 7l &8 o] E

J-3 GP-026269-00 GEAR PLATE HOUSING 71 ZH o) E §}14-A

J-4 GP-026270-00 CAM FIX SHAFT M=

J-5 GP-026279-00 STITCH MOTION PLATE FIX HOUSING AE| A RAZE o) E 1A 3}$A
J-6 GP-026275-00 CAM ROTATE GEAR 70 3] 7] o]

J-6-1 | GP-026277-00 CAM ROTATE GEAR CONNECT SHAFT A3 A7) AAZE

J-7 GP-026278-00 DRIVING GEAR FE7)0

J-8 GP-026280-00 GEAR PLATE FIX HEXAGON(LEFT) | 7)o]Z 9 o)l nAS21 (F)
J-9 GP-026281-00 GEAR PLATE FIX HEXAGON(RIGHT)

STITCH MOTION PLATE FIX BUSH

%
7)o & o] En A & B (5)
J-10 | GP-026282-00 |

2E| A RAEY o

J-11 GP-026283-00 MIDDLE GEAR FIX SHAFT ZF71710] 3AE

J-12 WS-000282-00 STITCH MOTION PLATE WASHER | 2E]X|RAZd o]E 914

J-13 GP-026284-00 MIDDLE GEAR1 ZE7F7]1]1

J-14 GP-026285-00 MIDDLE GEAR2 Z=717]092

J-15 GP-026286-00 STITCH MOTION PLATE 2EJ A A o] E

J-16 GP-026287-00 CAM RING CONNECT ROD A2 AZA

J-17 GP-026288-00 CONNECTING ROD A4 ol5d

J-18 WS-000283-00 CAM ROCK WASHER Ao} A

J-19 RJ-000085-00 CAM RING 7 2

J-20 GP-026289-00 STITCH MOTION PLATE FIX SHAFT | AE|X2AZ Y o|E 7=

J-21 RJ-000086-00 FIXING RING IAE

J-22 GP-026290-00 DU BUSH 1 DU #A 1

J-23 GP-026388-00 DU BUSH 2 DU 3A] 2

J-24 SC-000818-00 STITCH MOTION PLATE SCREW AE| A RAZY o] E AL

J-25 SN-000132-00 STITCH MOTION PLATE NUT 2EJXRAEY o) E Y E

J-26 SC-000819-00 STITCH MOTION PLATE ROCK SCREW | 2B RAEZE o]E 1A & ZFF AL

J-27 SC-000820-00 FIXING RING SET SCREW IAE A EUAF

J-28 SC-000821-00 STITCH MOTION PLATE FIX HOUSING SCREW 2EJA RAEH o|E 1A E$A A}

J-29 BR-000165-00 BALL BEARING | o]

J-30 SC-000822-00 GEAR PLATE HOUSING SCREW 7o) & o] E &-3-A A}

J-31 SC-000823-00 CAM ROTATE GEAR SCREW A3 A7) o] JA}

J-32 SC-000824-00 CAM ROTATE GEAR CONNECT SHAFT SET SCREW A3 A7) AAE Al EVAL

J-33 RJ-000087-00 SNAP RING SR

J-34 SC-000825-00 GEAR PLATE FIX HEXAGON FIX SCREW 7101 & o] E A 8
[e)

H 34
P

J-35 WS-000284-00 GEAR PLATE HEXAGON SPRING WASHER | 7]o] & o] E 1A &

&l vt
ZtR 22 9l
J-36 WS-000285-00 GEAR PLATE HEXAGON FLAT WASHER | 7]o]Zd| o| E 1487} A

\E
o
S

J-37 PN-000416-00 CAM CONNECT PIN e Q4749

J-38 SC-000826-00 STITCH MOTION PLATE CONNECT ROD SCREW | AE|X|mAZ# o] dZA9 AL
J-39 WS-000286-00 STITCH MOTION PLATE SPRING WASHER | AJE]X|BAZH o|E AxZF 214
J-40 WS-000287-00 STITCH MOTION PLATE FLAT WASHER | AJE|X|RAZ o]E Feo}A

J-41 GP-026384-00 CAM HANDLE A £3}e]

J-42 SC-000827-00 STITCH MOTION PLATE CONNECT ROD SET SCREW | AE]X A Z o] E AA A E

J-43 SC-000828-00 DRIVING GEAR SET SCREW FE7)0] A EUA}

R el e i = S B ST B S T A S B B o T O T B S T B S T e I e B e B e S B B e B B B e B N e L e e e e e e e e e e e e

J-44 PN-000417-00 CAM FIX PIN A A
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Parts No. Name of Parts Page |Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-010P-2302 |Face Plate Position Pin| 7 |A-1 04-124A-2302 |Needle Bar Connecting Stud Swivel 11 [C-51 11-7000-SE55 |Synchronizer 23 |H-1
01-011A-2302 |Arm Cap Cover 7 |A-2 04-125C-2302 |Take-Up Auxiliary 11 |C-53 16-001A-2302 |Needle Vibrator Pinion | 11 [C-1
01-012C-2302 |Arm Cap Cover Hinge (Left)| 7 [A-3 05-004C-2302 |Presser Bar Spring Stop Rod | 13 |D-4 16-003A-2302 |Needle Vibrator Gear 11 [C-3
01-013C-2302 |Arm Cap Cover Hinge (Right) | 7 [A-4 05-005G-2302 |Presser Bar Spring 13 |D-5 16-0055-2302 | Nedle Vibrator Eecentri Reglatng Bracket Srew | 11 | C-8
01-019C-2302 |Thread Guide Post 7 |A-10 05-009S-2302 | Presser Bar Lt Lever Bracket Guide Screw 13 |D-9 16-006S-2302 | Nedle Virator Bocentric Regalstng Bracket Soe 11 |C-55
01-020A-2302 [Sub Thread Tension Control Ass'y | 7 [A-31 05-010A-2302 |Presser Bar Lifter 13 [D-10 16-007P-2302 | Needle Vibretor Eoeentic Regulaing Bracket Plungsr [ 11 {C-10
01-021A-2302 |Thread Tension Control Ass'y 7 |A-32 05-011S-2302 |Presser Bar Lifter Hinge Screw [ 13 |D-11 16-016A-2302 |Needle Vibrator Gear Shaft Collar | 11 [C-20
01-021R-1600 |Bed Rubber Cap 19 |F-56 05-013A-2302 |Presser Bar Position Guide | 13 |D-14 16-018A-2302 |Needle Vibrator Regulating Dial| 11 |C-57
01-022C-2302 |Thread Controller Spring Stop 7 |A-26 05-016S-2302 |Knee Lifter Lifting Lever | 13 |D-18 16-019M-2302 |Needle Vihrator Regulating Dial Cover 11 |C-56
01-023P-2302 |Thread Tension Release Plunger| 7 [A-28 05-017S-2302 |Knee Lifter Lifting Lever Screw [ 13 [D-19 16-020G-2302 | Needle Vibrator Regulating Spindle Spring [ 11  {C-23
01-024A-2302 |Thread Eyelet 7 |A-29 05-017S-2302 | Knee Lifter Connection Lever Screw 13 |D-21 16-104A-2302 | Nedle Vibrator Eecentri Reglatng Bracket Flnge | 11 | C-5
01-042R-1230 |Hinge Sheet 25 |I-11 05-018C-2302 |Knee Lifter Connection Lever| 13 [D-20 16-111A-2302 [Needle Bar Frame Pitman | 11 [C-15
01-043C-1230 |Bed Hinge 25 [I-10 05-020P-2302 |Huee Liter Comecton Lever Lifing Red Coter P | 13 {D-25 16-113A-2302 |Needle Vibrator Gear Shaft| 11 [C-16
01-101A-2302 |Thread Tension Post 7 |A-17 05-103A-2302 |Presser Bar 13 |D-3 16-114A-2302 | Neede Virator Bvniic Regtlang Broeet (v Bhte | 11 | C-17
01-102A-2302 |Thread Tension Release Pin 7 |A-24 05-103A-7400 |Presser Bar Position Guide Lever | 13 |D-6 16-117A-2302 |Needle Vibrator Regulating Spindle| 11 |C-22
01-104A-2302 |Thread Tension Disc 7 |A-19 05-108A-2302 |Presser Bar Lift Lever Bracket | 13 [D-8 40-111G-2302 |Thread Controller Spring | 7 |A-23
01-105A-2302 |Thread Tension Spring Cup 7 |A-18 05-112A-2302 |Presser Bar Bushing 13 |D-12 40-333G-2302 |Thread Tension Spring 7 |A-21
01-106A-2302 |Thread Tension Release Washer| 7 [A-20 05-411A-2302 |Presser Foot (DPK-4) 13 |D-16- 41-101A-1230 |Universal Winder Complete | 25 |I-5
01-109A-2302 |Thread Tension Thumb Nut | 7 [A-22 06-002A-2302 |Feed Lift Rock Shaft Collar | 15 [E-2 44-0000-1230 |0il Wick 9 |B-2
01-110A-2302 |Thread Tension Disc Washer [ 7 |A-25 06-002W-2350 |Washer 15 |E-15 44-0000-1230 [Oil Wick 11 |C-49
01-115C-2302 |Arm Cap Cover Lock Spring | 7 |A-6 06-003G-8677 |Reverse Lever Spring 21 |G-53 60-002P-2302 |Pin 23 |H-10
01-120A-2302 |Thread Retainer Bracket | 7 [A-12 06-005S-2302  |Feed Bar Slide Block Hinge Screw | 15 [E-6 60-004A-2350 |Belt Cover “D” 25 |1-19
01-220A-2302 |Thread Retainer Disc 7 |A-13 06-008S-8270 [Stud Screw For Feed Bar | 19 [F-66 91-001C-1230 [Accessory Box 25 |17
01-320A-2302 |Thread Retainer Spring [ 7 |A-14 06-012A-2302 |Feed Bar Shaft 15 |E-14 91-002S-3400 [Screw 25 |1-24
01-420A-2302 |Thread Retainer Spring Screw 7 |A-15 06-023P-2350 [Hinge Pin 21 |G-37 91-003R-3710 [Rubber Base For Bed (B) | 25 |I-12
02-006A-2302 |Feed Regulating Spindle Pin Guide| 9 |B-35 06-027G-1230 |Spring 21 [G-5 91-003S-2302 |Knee Lifter Screw 25 |(I-4
02-009G-2302 | Feed Regulating Spindle Pin Guide Spring [ 9 |B-38 06-036C-2500 |Feed Ragulator Lever 21 |G-24 91-007A-2302 |Thread Stand Assembly | 25 [I-16
02-010A-2302 |Feed Regulating Knob Complete 9 |B-39 06-042R-1230 |O-Ring 21 [G-21 91-011C-1230 |Oiler 25 |(I-1
02-011W-2302 |Feed Regulating Knob Screw Washer | 9 [B-41 06-053W-1230 |Washer 21 |G-23 91-101A-2302 [Drip Pan 25 |I-2
02-012M-2302 |Feed Regulating Knob Cover Plate| 9 |B-42 06-101A-2302 |Feed Lift Rock Shaft 15 [E-1 91-101C-8270 (Machine Head Cover 25 |1-6
02-014M~2302 [Am Shaft Bushing (Back) 01 Wick (Upper) | 9 [B-9 06-103A-2302 |Feed Bar Slide Block Crank | 15 |E-4 91-102C-1230 [Driver (Large) 25 |1-8
02-014M~2302 |Am Shaft Bushing (Front) Ol Wick (Upper) | 9 [B-23 06-103A-2350 |Feed Regulator Link 21 |G-30 91-103C-1230 |Driver (Middle, Small) | 25 [I-9
02-020A-2302 |Feed Drive Eccentric Regulating Bracket | 9 [B-13 06-104P-2350 |Feed Connection Link Pin(A) 21 [G-36 AS-0006639-00{Post Ass’y 19 |F-68
02-020A-2302 | Needle Vibrator Eccentric Regulating Bracket | 11 | C-7 06-105A-2350 |Feed Connection Link(A)| 21 |G-33 AS-002107-00 [Knee Lifter Complete 25 |1-3
02-026G-2302 | Yeede Virtor Bt Rt Bk Phr g | 11 | C-11 06-106A-2350 |Feed Connection Link(B)| 21 [G-34 AS-006487-00 |Belt Cover (%) 25 |I-18
02-035A-2302 [Arm Shaft Bushing (Front) 9 |B-21 06-107P-2350 |Feed Adjusting Link Hinge Pin(A) 21 |G-31 AS-006663-00 |Arm-Bed, Complete 7 |A-5
02-038W-2302 |Needle Vibrator Gear Shaft Washer 11 [C-19 06-109P-2350 |Feed Connection Link Pin(B) 21 [G-35 BE-000132-00 |Timing Belt (345LXW19mm)| 9 |B-33
02-039S-2302 | Am Shaft Connection Belt Pully Positon Seew 9 |B-11 06-110P-2350 |Feed Connection Link Pin(C) 21 |G-32 BE-000133-00 |Timing Belt (170 x L * W 95mm) 17 |F-27
02-040S-2302  |Am Shaft Connection Belt Pulley Serew | 9 |B-12 06-111A-2302 |Feed Drive Rock Shaft | 15 |E-13 BR-000165-00 |BALL BEARING 27 1J-29
02-101A-2302 |Arm Shaft 9 |[B-1 06-115A-2302 |Feed Bar 15 [E-18 BR-000188-00 (Ball bearing (6000Z%) 21 |G-45
02-103A-7400 |Take-Up Lever Drive Stud | 11 [C-48 06-116A-2302 |Feed Bar Slide Block 15 |E-21 BR-000189-00 |Bearing (608ZZ) 17 |F-24
02-105A-2302 |Feed Regulating Spindle| 9 |[B-34 06-119A-1370 |Feed Ragulator 21 |G-13 BR-000190-00 |Ball Bearing (608%Z) 17 |F-48
02-107A-2302 | Feed Regulating Spindle Pin Guide Plate 9 |B-36 06-125A-2500 |Reverse Feed Control Lever Shaft | 21 |G-22 CL-000089-00 |Feed Drive Rock Shaft Collar 15 |E-16
02-113A-2302 [Arm Shaft Bushing (Back) | 9 |B-7 06-126A-250A |Reverse Feed Lever Crank Ass y | 21 [G-18 GP-000121-00 |Hook 17 |F-14
02-115M-2302 [Am Shaft Bushing (Back) O Wik (Lower) | 9 [B-10 06-220A-2350 |Collar 21 [G-10 GP-000123-00 |Bobbin Case 19 |F-54
02-136R-2302 |Arm Shaft Bushing (Front) Oil Plg | 9 [B-24 06-221A-2350 |Feed Adjusting Shaft 21 [G-12 GP-000126-00 |Bobbin 19 |F-55
02-232A-2302 |Feed Lift Connection Eccentric | 9 [B-17 07-005A-2302 |Hook Drive Bevel Pinion| 17 [F-5 GP-009725-00 |Face Plate 7 |A-T
04-002P-2302 |Needle Bar Frame Hinge Stud | 11 [C-25 07-010A-2302 |Hook Shaft Bevel Pinion | 17 [F-11 GP-009928-00 |Take-Up Lever Cover 7 |A-8
04-003P-2302 |Needle Bar Frame Guide Stud | 11 |C-27 07-011W-1230 |Washer 25 |I-21 GP-011203-00 |Needle Bar 11 [C-58
04-006C-2302 |Needle Bar Thread Guide| 11 [C-31 07-103A-2302 |Hok Drive Bevel Pion Shat Bels Pulley Collr 17 |F-2 GP-012151-00 [Needle Bar Frame 11 [C-24
04-009C-2302 |Needle Bar Thread Eyelet | 11 [C-34 07-104A-2302 |Hook Drive Bevel Pinion Shaft | 17 [F-4 GP-012429-00 |Pulley 9 [B-4
04-009C-3710 |E-Ring(®5) 21 |G-14 07-106A-146L |Bobbin Case Complete 19 |F-54 GP-016078-00 {Head Support Pole 25 [I-17
04-009C-3710 |E-Ring(®5) 21 |G-38 07-107A-2302 |Hook Shaft Bushing 17 |F-7 GP-016930-00 [Feed Regulator Dial Shaft | 21 |G-7
04-104A-2302  |Needle Bar Frame Pitman Becentric Stud | 11 {C-29 07-225A-64L7 |Bobbin 19 |F-55 GP-017337-00 |Hook Shaft 17 |F-10
04-108A-2302 [Needle Bar 11 [C-33 07-225A-64L7 |Bobbin 25 [I-13 GP-017562-00 |Needle Bar Crank 9 [B-25
04-114A-2302 |Take-Up Lever 11 |C-38 09-005C-8270 |Feed Dog Lever Retainer Washer | 19 |F-59 GP-018093-00 |Feed Lift Connection Crank | 15 |E-8
04-116A-2302 |Needle Bar Connecting Link | 11 [C-41 09-006S-8270  |Shaft Feed Dog Lever Slide Block | 19 [F-62 GP-022421-02 |Lever For Feed Dog 19 [F-58
04-117P-2302 | Needle Bar Connecting Link Hinge Stud | 11 |C-42 09-008S-8270 | Screw For Feed Dog Lever Slide Block 19 |F-61 GP-026260-00 [CAM #1(2 Point) 27 |J-1-1
04-120A-2302 |Needle Bar Connecting Link Block [ 11 [C-45 09-009W-8270 | Washer 19 |F-64 GP-026261-00 [CAM #2(3 Point) 21 |J-1-2
04-121A-2302 | Needle Bar Connecting Link Block Guide | 11 [C-46 09-107A-8270 |Feed Dog Lever Slide Block | 19 [F-63 GP-026262-00 |Feed Ragulator Shaft 21 |G-15
04-123A-2302 |Needle Bar Connecting Stud | 11 [C-50 10-004S-SW66 | Washer 25 [1-23 GP-026263-00 [CAM #3(4 Point) 27 |J-1-3
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GP-026268-00 |GEAR PLATE 27 [J-2 GP-029244-00 |Synchronizer Rock Shaft | 23 |H-6 SC-0127-2302 |Screw (11/64"n=40) 19 [F-53
GP-026269-00 |GEAR PLATE HOUSING | 27 [J-3 GP-031205-00 |Feed Regulator Control Plate(INSERT) | 21 |G-2 SC-0129-7400 |Screw (1/4"n=40) 11 [C-2
GP-026270-00 |CAM FIX SHAFT 27 [J-4 GP-032446-00 |Take-Up Lever Hinge Stud| 11 |C-39 SC-0129-7400 |Screw (1/4"n=40) 11 [C-43
GP-026275-00 [CAM ROTATE GEAR | 27 |J-6 GP-032771-00 |Needle Plate (Option) 11 |C-60 SC-0129-7400 |Screw (1/4"n=40) 15 |E-3
GP-026277-00 |CAM ROTATE GEAR CONNECT SHAFT| 27 |J-6-1 GP-043414-00 |Needle Thread Guide Plate| 11 |C-53 SC-0129-7400 |Screw (1/4"n=40) 15 |E-17
GP-026278-00 |[DRIVING GEAR 21 |J-7 GP-043439-00 |Feed Bar Shaft 15 |E-14 SC-0129-7400 |Screw (1/4"n=40) 17 [F-1
GP-026279-00 |STITCH MOTION PLATE FIX HOUSING | 27 [J-5 GP-043679-00 |Feed Lift Rock Shaft 15 |E-1 SC-0129-7400 |Screw(1/4 n=40) 21 |G-11
GP-026280-00 |GEAR PLATE FIX HEXAGON(LEFT) | 27 [J-8 HG-000006-00 |Hinge 17 |F-37 SC-0133-1230 |Screw (1/8"n=44) 11 |C-54
GP-026281-00 [GEAR PLATE FIX HEXAGON(RIGHT) 27 |J-9 PN-000267-00 |Dial Pin 21 |G-6 SC-0142-2302 |Screw (1/8"n=44) 17 [F-13
GP-026282-00 |STITCH MOTION PLATE FIX BUSH | 27 |J-10 PN-000273-00 |Pin 21 |G-4 SC-0171-2302 |Screw (3/16"n=28) 11 [C-18
GP-026283-00 |MIDDLE GEAR FIX SHAFT | 27 |J-11 PN-000416-00 [CAM CONNECT PIN | 27 [J-37 SC-0174-1230 |Screw(11/64"n=40) 21 |G-9
GP-026284-00 IMIDDLE GEARI1 27 [J-13 PN-000417-00 [CAM FIX PIN 27 [J-44 SC-0174-1230 |Screw(11/64"n=40) 21 |G-20
GP-026285-00 IMIDDLE GEAR2 27 [J-14 PN-000449-00 [MS Pin (23, L=15) 21 |G-47 SC-0174-1230 |Screw(11/64"n=40) 23 |H-3
GP-026286-00 |STITCH MOTION PLATE | 27 |J-15 PN-000450-00 [Spring Pin (@3 * 15) 17 |F-28 SC-0175-1230 |Screw (11/64"n=40) 19 |F-60
GP-026287-00 |CAM RING CONNECT ROD | 27 |J-16 RJ-000085-00 [CAM RING 27 [J-19 SC-0175-1230 |Screw(11/64"n =40) 21 |G-28
GP-026288-00 |CONNECTING ROD 27 (J-17 RJ-000086-00 |FIXING RING 27 |J-21 SC-0175-1230 |Screw(11/64"n=40) 21 |G-29
GP-026289-00 |STITCH MOTION PLATE FIX SHAFT | 27 |J-20 RJ-000087-00 [SNAP RING 27 [J-33 SC-0179-3710 |Screw (11/64"n=40) 13 |D-7
GP-026290-00 |DU BUSH 1 27 [J-22 SC-000568-00 [Screw (11/64"n=40) 19 |F-57 SC-0184-1600 |Screw(3/16 n=28) 21 |G-19
GP-026384-00 |CAM HANDLE 27 [J-41 SC-000818-00 [STITCH MOTION PLATE SCREW | 27 [J-24 SC-0185-1230 |Screw(3/16"n=32) 21 |G-26
GP-026388-00 |DU BUSH 2 27 [J-23 SC-000819-00 [STITCH MOTION PLATE ROCK SCREW | 27 [J-26 SC-0186-1230 |Screw(3/16 n=232) 21 |G-25
GP-028638-00 |Model Mark 7 |A-6 SC-000820-00 |FIXING RING SET SCREW | 27 [J-27 SC-0187-2302 |Screw (5/16"n=28) 19 [F-52
GP-028898-00 |Feed Lift Connection 9 [B-20 SC-000821-00 " [STITCH MOTION PLATE FIX HOUSING SCREW | 27  {J-28 SC-0192-2302 |Screw (3/16"n=28) 9 |[B-8
GP-028899-00 |Feed Drive Connection 9 |[B-16 SC-000822-00 |GEAR PLATE HOUSING SCREW | 27 {J-30 SC-0192-2302 |Screw (3/16"n=28) 11 [C-47
GP-028917-00 |Knee Lifter Connection Lever Lifting Rod | 13 |D-22 SC-000823-00 [CAM ROTATE GEAR SCREW | 27 [J-31 SC-0193-1230 |Screw(3/16 n=28) 21 |G-1
GP-028950-00 |Presser Foot (DPK-5) | 13 [D-16 SC-000824-00 |4 ROTATE GEAR COVECT SHAFT SET SCREN | 27 {J-32 SC-0194-2302 |Screw (3/16"n=28) 15 [E-5
GP-028953-00 [Feed Adjusting Link Shaft Plate(1) 21 |G-40 SC-000825-00 |GEAR PLATE FIX HEXAGON FIX SCREW| 27 [J-34 SC-0206-2302 |Screw (9/32"n=28) 9 |[B-3
GP-028954-00 [Feed Adjusting Link Shaft Plate(2) 21 |G-41 SC-000826-00 | STITCH NOTION PLATE CONNECT R0D SCRER 27 [J-38 SC-0207-2302 |Screw (9/16"n=20) 13 |D-1
GP-028955-00 |Feed Adjusting Link Shaft | 21 |G-42 SC-000827-00 [ STITCH NOTION PLATE CONNECT R0D SET SCREW | 27 [dJ-42 SC-0217-2302 |Screw (9/32"n=28) 11 [C-12
GP-028957-00 [Presser Foot Lifter Connection Plate | 13 |D-23 SC-000828-00 |DRIVING GEAR SET SCREW | 27 [J-43 SC-0221-2302 |Screw (1/4"n=24) 15 |E-11
GP-029156-00 |Timing Belt Pulley (Upper 1) 9 [B-28 SC-000911-00 |Screw (M6X12) 9 |B-31 SC-0299-2302 |Screw (1/4"n=24) 9 |[B-14
GP-029157-00 |Am Shaft Connection Belt Pulley Plate 9 |B-29 SC-000912-00 |Screw (M4 Xx12) 9 |B-32 SC-0299-2302 |Screw (1/4"n=24) 11 |C-14
GP-029158-00 (Am Steft Comeetion Belt Puley Spring Flenge 9 |B-30 SC-000913-00 [Screw (M8X8) 13 |D-24 SC-0313-2302 |Screw (15/64"n=28) 9 |B-18
GP-029160-00 |Needle Plate 11 [C-59 SC-000914-00 |Screw (M6X16) 15 |E-20 SC-0315-2302 |Screw (9/64"n=40) 13 |D-17
GP-029198-00 |Feed Lift Connection Crank | 15 |E-19 SC-000915-00 [Screw (M5 X 35) 21 |G-46 SC-0349-2302 |Screw (15/64"n=28) 7 |A-8
GP-029199-00 |Feed Regulator Rod 21 [G-39 SC-000916-00 [Screw (M4x12) 21 |G-48 SC-0364-2302 |Screw (1/4" n=24) 11 [C-13
GP-029209-00 |Feed Adjusting Crank 21 |G-43 SC-000917-00 |Screw (M5X5) 21 |G-49 SC-0499-1230 |Screw (11/64"n=40) 7 |A-11
GP-029210-00 |Spacer 21 |G-44 SC-000918-00 [Screw (M5X18) 21 |G-50 SC-0499-1230 |Screw (11/64"n=40) 15 |E-22
GP-029212-00 |Spring Holder Plate 21 |G-51 SC-000919-00 |Screw (M4X8) 21 |G-52 SC-0501-2302 [Screw (11/64"n=40) 7 [A-9
GP-029214-00 |Hook Complete 17 |F-14 SC-000920-00 [Screw (M3 X6) 17 |F-19 SC-0504-1230 |Screw (1/4"n=40) 11 [C-30
GP-029215-00 |Feed Dog 17 [F-15 SC-000927-00 |Screw (M5X5) 17 |F-25 SC-0504-1230 |Screw (1/4"n=40) 11 [C-44
GP-029216-00 |Timing Belt Pulley (Lower 1) | 17 |F-16 SC-000928-00 [Screw (M4 X 25) 17 |F-29 SC-0504-1230 |Screw(1/4"n=40) 21 |G-27
GP-029217-00 |Lower Shaft Pulley Flange | 17 |F-17 SC-000929-00 |Screw (M4 X 30) 17 [F-33 SC-0507-1230 [Screw (15/64"n=28) 9 |B-22
GP-029218-00 |Bobbin Case Stop 17 [F-18 SC-000930-00 |Screw (M3X5) 17 |F-36 SC-0507-1230 |Screw (15/64 n=28) 17 |F-8
GP-029219-00 |Feed Dog Connection Bar | 17 |F-20 SC-000931-00 |Screw (M2X4) 17 |F-38 SC-0507-1230 |Screw(15/64"n=28) 21 |G-17
GP-029220-00 |Timing Belt Rock Plate| 17 |F-21 SC-000932-00 [Screw (M2x2) 17 |F-39 SC-0508-1230 |Screw (15/64 n=28) 9 [B-6
GP-029221-00 |Timing Belt Pulley (Upper 2) 17 [F-22 SC-000933-00 |Screw (M6 X 15) 17 |F-42 SC-0514-7400 [Screw (15/64"n=28) 7 |A-16
GP-029222-00 |Timing Belt Pulley Upper Shaft| 17 |F-23 SC-000934-00 |Screw (M6X6) 17 |F-49 SC-0514-7400 |Screw (15/64"n=28) 11 |C-26
GP-029223-00 (DU Bush (MB0806-15FDU) | 17 |F-26 SC-000935-00 [Screw (M5X10) 17 |F-50 SC-0514-7400 |Screw (15/64n=28) 11 [C-28
GP-029224-00 |Hook Box 17 |F-31 SC-000936-00 [Screw (M6X15) 23 |H-7 SC-0520-2302 |Screw (1/8 n=44) 7 |A-30
GP-029225-00 | Timing Belt Cover 17 [F-32 SC-000937-00 |Screw (M4X5) 15 |E-23 SC-0524-2302 |Screw (1/8 n=44) 9 |B-37
GP-029226-00 |Hook Cover 17 [F-34 SC-001213-00 |Screw (9/32"n=28) 9 |[B-27 SC-0524-2302 |Screw (1/8 n=44) 9 [B-40
GP-029227-00 |Hook Box Cover 17 |F-35 SC-0102-2302 [Screw (9/32"n=28) 9 |B-5 SC-0524-2302 |Screw(1/8"n=44) 23 [H-2
GP-029228-00 [ND Magnet (86 * L=5) | 17 |F-40 SC-0110-1230 |Screw (15/64 n=28) 11 |C-52 SC-0531-2302 |Screw (9/64"n=40) 7 |A-7
GP-029229-00 |Hook Box Rock Plate 17 |F-41 SC-0110-1230 [Screw (1 /64 n=28) 15 |E-10 SC-0531-2302 |Screw (9/64"n=40) 7 |A-27
GP-029230-00 |Timing Belt Pulley (Lower 2) | 17 |F-44 SC-0112-2302 |Screw (9/32"n=28) 9 [B-26 SC-0531-2302 [Screw (9/64"n=40) 11 |C-37
GP-029231-00 |Timing Belt Pulley Lower Shaft| 17 |F-45 SC-0114-1230 [Screw (15/64 n=28) 9 |[B-19 SC-0532-4125 |Screw (15/64"n=28) 15 [E-9
GP-029232-01 | Timing Belt Pulley Lower Shalt Rock Plate 17 |F-46 SC-0114-1230 |Screw (15/64 n=28) 11 |C-6 SC-0543-2302 |Screw (11/64"n=40) 7 |A-5
GP-029233-00 | Timing Belt Pulley Lower Shaft Holder 17 |F-47 SC-0114-1230 |Screw (15/64"n=28) 11 [C-40 SC-0543-2302 [Screw (11/64"n=40) 25 [I-22
GP-029234-00 |Feed Dog Rock Link 19 |F-51 SC-0114-1230 [Screw (15/64"n=28) 13 |D-13 SC-0549-2302 |Screw (1/8 n=44) 11 [C-32
GP-029239-00 |Synchronizer Rock Block | 23 |H-4 SC-0114-1230 |Screw (15/64"n=28) 13 |D-15 SC-A129-4515 |Screw (1/4"n=40) 11 [C-4
GP-029240-00 |Synchronizer Rock Bar | 23 |H-5 SC-0114-1230 |Screw (15/64"n=28) 17 |F-9 SC-A129-4515 |Screw (1/4"n=40) 11 [Cc-21
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SC-A129-4515 [Screw (1/4"n=40) 17 |F-3
SC-A129-4515 |Screw (1/4"n=40) 17 |F-6
SC-A129-4515 |Screw (1/4"n=40) 17 |F-12
SC-A131-4522 |Screw (1/8"n=44) 11 |C-36
SC-A301-4119 |Screw (9/64"n=40) 9 |B-43
SN-000132-00 |STITCH MOTION PLATE NUT | 27 [J-25
SN-0100-3400 |Nut (9/16"n=20) 13 |D-2
SN-0105-3400 [Nut (15/64"n=28) 11 {C-9
SN-0108-2302 |Nut (1/4"n=24) 15 |E-12
SN-0115-7400 |Nut (3/16" n=32) 15 |E-7
SN-0115-7400 [Nut (3/16"n=32) 19 |F-67
SN-0116-8270 |Nut (1/4"n=40) 19 |F-65
WS-000282-00 [STITCH MOTION PLATE WASHER | 27 |J-12
WS-000283-00 [CAM ROCK WASHER| 27 |J-18
WS-000284-00 |03 PLATE HEXAGON SPRING WASHER 27 |J-35
WS-000285-00 [GE4R PLATE HEXAGON FLAT WASHER | 27 |J-36
WS-000286-00 [STITCH MOTION FLATE SPRING WASHER 27 [J-39
WS-000287-00 [STITCH MOTION PLATE FLAT WASHER | 27 |J-40
WS-000309-00 |Washer 17 [F-30
WS-000310-00 |Washer (M6) 17 |F-43
WS-000311-00 |Washer (M6) 23 |H-8
WS-000312-00 |Washer (M6) 23 |H-9

Sticker 7 |A-33
Needle 25 |I-14
Needle 25 |1-15
Needle 11 [C-35
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